(800) 992-3833 * (928) 684-2813 * www.bnproducts.com

Parts List for
DBD-16H
Mini Rebar Bender

DBD-16H Parts List.indd

Products that make money, sAve money Ang A4e Value to your bottom Line



DBD-16H

DBD-16H Parts List

DBD-16H Parts List

No. | Part No. Part Name Qty No. | Part No. Part Name Qty
1 |1BDL1029100 | FRAME 1 22 | 7SS04004 STOP BOLT M4X4 1
2 |76304zz BEARING 630427 1 23 | 7K0303018R2 [ KEY 3X3X18 1
3 |1BDL3143200 | MAIN SHAFT 1 24 | 7620277 BEARING 620227 1
4 |1BDL3143300 |SWIVELARM 1 25 | 1BDL4278200 [ SHAFT 1
5 |[7K100829.5R2 | KEY 10X8X29.5 1 26 | 7K0606014.5R2 [ KEY 6X6X14.5 1
6 | 7SS08008 SET SCREW M8X8 1 27 | 1BDL4278300 | GEAR (2) 1
7 |76206LLU BEARING 6206LLU 1 28 | 7SRS018 SNAP RING 18 1
8 |[7K080729.5R2 |KEY 8X7X2935 1 29 |762012Z BEARING 620127 1
9 | 1BDL400131 COLLAR 1 30 | 7PP08015A PARALLEL PIN 8X15 2
10 |1BDL3143400 | SWIVEL GEAR 1 31 [1BDL3143500 |[GEAR CASE COVER 1
11 | 7SRS026 SNAP RING 26 2 32 [7CB06014 CAP BOLT M6X14 6
12 |7CIMRF34261 | SHIM 2 33 | 1BDL400850 HANDLE 1
13 | 7W6882Z BEARING W6882Z 1 34 [ 1BDL400840 HANDLE BRACKET 2
14 | 1BDL4277700 | PINION (1) 1 35 [ 7NU006 U NUT 6 2
15 | 1BDL4277900 | CLUTCH PLATE 1 36 | 7CB06025 CAP BOLT M6X25 2
16 | 1BDL4277800 | HELICAL GEAR 1 37 763012z BEARING 630122 1
17 | 7HF1012 ONE-WAY CLUTCH 1 38 [ 1BDL400200 BEVEL GEAR 1
18 | 1BDL4278100 | CLUTCH SPRING 1 39 | 7K0505016R2 [ KEY 5X5X16 1
19 | 1BDL4278000 | SPRING GUIDE 1 40 | 1BDL4278400 | PINION (2) 1
20 [76000zz BEARING 6000227 1 41 [76302Z BEARING 630227 1
21 | 1BDL400230 BEVEL GEAR 1 42 (1BDL400210 BEARING COVER 1




DBD-16H Parts List

DBD-16H Parts List

No. | Part No. Part Name Qty No. [ Part No. Part Name Qty
43 |7CB05015 CAP BOLT 5X15 3 81 | 7P305008 SCREW WITH WASHER | 4
44 [1BDL1029200 |SWIVEL PLATE 1 M5X8
25 | 7CB08015 CAP BOLT M8X15 ) 82 |1BDL4279400 |CENTER COLLAR 1
46 |1BDL4278800 |ADJUSTABLE 1 83 | 1BL9402500 | WASHER 1
STOPPER 84 |7wWB10020 WING BOLT M10X20 1
47 | 1BDL4278900 |ADJUSTABLE BOLT 1 85 |1BDL400381 BENDING ROLLER 16 1
48 |7s508008 STOP BOLT M8X8 1 @34
49 |1BDL4279000 |ADJUSTABLE NUT 1 86 | 7BM2028FB BUSHING DUB 2028 1
50 |1BDL4279100 |ADJUSTABLE HANDLE | 1 87 |1BDL400390 | WASHER 1
51 | 7SH05006 STOP BOLT M5X6 2 88 | 1BDL2072200 | TABLE 1
52 |1BDL4279200 |CENTER PLATE 1 89 | 7B08010 HEX BOLT M8X10 4
53 |1BDL300151 | ANGLE SET PINION 1 90 [1BDL2072100 | MOTOR COVER 1
54 | 1BDL400160 BUSHING 1 91 | 7P305008 SCREW WITH WASHER | 6
55 | 7SS5GL2 LIMIT SWITCH 2 M5X8
56 |7P22.3015 SCREW WITH WASHER | 4 92 | TUMCSW1 CIRCUIT FORMOTOR | 1
M2 3X15 93 | 7P204006 SCREW WITH WASHER | 4
57 | 7N002.3 HEX NUT M2.3 4 M4Xx6
=5 18014278500 | DOCK ] 94 | 7P204016 agifgv WITH WASHER | 4
59 |7P204016 aiifgv WITH WASHER | =2 95 | 7M314619G02 | ROTAR 115V 1
50 [7NNGos N NUT V8 ] 96 |7M314620G02 |STATOR 115V 1
61 |7PW008 PLAINE WASHER 2 97 | 7P204065 KQ’AEEGE;V WITH WASHER |2
62 | 7Wwoos WAVE WASHER : 98 | 7M419574G01 | LEAD WIRE 1
63 |1BDL400181 | ANGLE GEAR L 100 | 7M210387H10 | FRAME (MOTOR HOUS-| 1
64 |1BDL4278700 |[ANGLE LEVER 1 ING)
65 |[7P205012 SCREW WITH WASHER | 2 101 | 7P852647H01 COVER 1
M5X12 102 | 7P204006 SCREW WITH WASHER | 2
66 | 1BDL400411 ANGLE SCALE 1 M4X6
67 | 1BDL4278600 | ANGLE SHAFT 1 103 | 7P443111H01 | RUBBER BUSHING 1
68 | 1BDL3143600 |BOTTOM PLATE 1 104 | 7M410728G01 | CARBON BRUSH 2
69 |7B206020 HEX BOLT 6X20 2 105 | 7P857640H01 | BRUSH CAP 2
70 | 7NO06 HEX'NUT M6 2 106 | 7AG1610B CABLE GROUND 1
71 | 1BDL401031 BOTTOM BOSS 1 107 | 7THTK500399ZB | CORD 115V 2.6M 1
72 | 7600422 BEARING 6004ZZ 1
73 |7USB205010 | UPSET BOLT M5X10 10
74 |1BDL4279301 |LS STAY 1
75 | 7CB205012 CAP BOLT W/WASHER | 2
M5X12
76 |1BDL3143700 | CONTROL PANEL 1
77 | 7CWSB21N- LOCKER SWITCH 1
MKZMEF
78 | 7AR22FOR10G | START SWITCH 1
79 |7ACTO3FB03 | SOCKET FOR FOOT 1
SWITCH
80 |7DS430R PUSH BUTTON 1

SWITCH







